
 

 

Wicomico County 

Water and Sewerage Plan 

 
 

 

 
 

 

 

 

 

 

 

 

Wicomico County  

Department of Public Works 

 

2010 



 1-1 Revised September 28, 2010 

CHAPTER 1 – GOALS AND OBJECTIVES 

 

1.1 GENERAL.............................................................................................................. 2 

1.2 GOALS AND OBJECTIVES................................................................................. 2 

1.2.1 Goal:............................................................................................................ 2 

1.2.2 Objectives: .................................................................................................. 2 

1.3 ORGANIZATION .................................................................................................. 3 
[...]
North Side Station on Fitzwater Street and South Side Station on Ridge Road, pump the 

collected wastewater through force mains to the treatment facility.  The design capacity 

of the North Side Station is 21.6 MGD (15,200 gpm) and of the South Side Station is 8.9 

MGD (6,150 gpm).  Currently, both of these stations have been operating satisfactorily 

with minimal raw sewage overflows recorded.  Also, the City has developed an excellent 

schedule of routine maintenance to assure continued satisfactory service from these 

stations. 



 4-4 Revised September 28, 2010 

The wastewater collection system consists of a network of sewers, varying in size 

from 6-inches to 42-inches in diameter, covering the corporate limits and certain “Urban 

Service Areas” adjacent to the city.  The existing system has sufficient capacity to 

adequately handle the normal wastewater flows. 

The Salisbury Wastewater Treatment Plant came on line around 1955 and has 

been upgraded numerous times since.  All flows to the Plant are pumped by off site 

pumping facilities. The flow is screened by mechanical bar screens; the screenings are 

dewatered by compression and conveyed to a dumpster for transfer to the landfill. The 

wastewater flow then enters conical grit chambers which allow the grit to settle to the 

bottom and the process flow to continue to the next unit; grit is pumped to a grit washer 

and the grit conveyed to a dumpster for disposal at the landfill. The next process is 

primary clarification; in these clarifiers the wastewater particles are again allowed to 

settle and this time the biological mass that settles to the bottom is generally referred to as 

sludge; the sludge is pumped to holding tanks. From the primary clarifiers the wastewater 

flows to the internal Recycle Pumping Station which pumps the flow to the Anoxic 

Filters. The Anoxic Filters are large tanks filled with submerged plastic media which 

provides attachment surface for the working biomass which converts the nitrates to 

nitrogen, in these tanks the flow progresses from the bottom to the top of the tank; these 

tanks require anaerobic conditions or no free oxygen in the wastewater. As flow reaches 

the top of the Anoxic Filters, it flows by pipe to a distribution tower where the flow is 

then directed to the Oxic Filters; these filters contain plastic media to provide surface for 

the biomass and flow is distributed over the top of the media by rotating distributors. In 

these tanks ammonia is converted to nitrates and this process requires good oxygen 



 4-5 Revised September 28, 2010 

transfer. Flow from the Oxic Filters goes two directions: most is returned to the Internal 

Recycle Pumping Station since the nitrates must be converted to nitrogen to remove the 

nitrogen from the wastewater. The remaining flow goes to the secondary clarifier where 

settleable biomass is removed as sludge; the wastewater flow then goes to the effluent 

pumping station where it is pumped to the effluent sand filters. These sand filters remove 

the remaining nitrates and fine particles to ensure a clear effluent. This effluent is aerated 

and then treated by ultraviolet disinfection and then flows to the underwater diffuser in 

the Wicomico River. Phosphorus removal is achieved by chemical precipitation in the 

clarifiers.  

The biomass removed as sludge from the clarifiers is pumped to holding tanks. 

This sludge is then pressed by a belt filter press to produce a cake which can be hauled to 

the landfill. Also the cake can be dried by sludge dryer to a very dry product that can 

meet Class A sludge standards, which permits disposal at locations other than the landfill.    

Strict enforcement of the City's industrial pre-treatment regulations for each 

industrial discharge has significantly reduced the solid loadings that must be handled at 

the plant.  This has consequently reduced odor complaints and improved treatment. 

Average wastewater flow was 4.7 MGD in 2008 at the wastewater treatment 

facility.  One industry, Perdue Foods, Inc. constitutes the major significant industrial 

contribution to the wastewater system, averaging approximately 1.2 MGD.  This industry 

alone contributes about a quarter of the total wastewater flow conveyed to the wastewater 

treatment plant. 

As discussed previously, Salisbury is the largest municipality in Wicomico 

County and has the greatest growth potential, with a projected population through the 



 4-6 Revised September 28, 2010 

year 2020 of approximately 35,000 people.  The Salisbury sewerage system serves the 

entire population within the city limits as well as several “Urban Service Districts” and 

out of city customers. 

Previous upgrades of the existing wastewater treatment facility were performed in 

order to comply with the requirements outlined in the NPDES Permit.  These upgrades 

involved not only improving the quality of the discharge effluent to meet the new federal 

requirements, but also outlined a method of sludge handling and disposal practices via 

land application of sludge to farmland. 

Current plans for Salisbury’s WWTP include a capacity expansion and increased 

quality treatment.  The first phase included expansion from 6.8 to 8.5 MGD and was 

completed in 2008. The upgraded plant utilizes biological and chemical processes to treat 

wastewater to meet Enhanced Nutrient Removal standards. The design capacity of the 

facility is 8.5 MGD with sufficient hydraulic capacity to handle approximately 30 MGD 

during rainfall events. The upgraded plant is in the start up and evaluation phase. The 

second phase of the capacity expansion upgrade will enable the daily average flow to 

increase to 10.2 MGD with a peak flow of approximately 30 MGD.  The second phase of 

the expansion will require County approval as described in Item 8 of the City of 

Salisbury Resolution 784 and Wicomico County Resolution 530. With this upgrade, areas 

designated by the Health Department as “failing septic areas” will be served by the City.   

All available acreage for the existing wastewater treatment plant may be utilized 

in the future upgrade.  The Little League Park, on Pemberton Drive, currently occupies a 

portion of the original plant property; however the park may be relocated if necessary.  



 4-7 Revised September 28, 2010 

Options for future treatment plant expansions are necessary to sustain further capacity 

and quality treatment upgrades.   

In order to relieve existing individual septic system problems and to adequately 

handle anticipated and existing development in the eastern portions of the City's service 

areas, a 30 inch Interceptor running from North Park Drive and Beaglin Park Drive via 

College Avenue to South Side Pumping Station has been constructed along with a 24" 

extension terminating at Phillip Morris Drive and Route 50.   

Sewage in this portion of the collection system flows by gravity directly to the 

South Side Pumping Station and interconnects with the already existing interceptor along 

Beaglin Park Drive.  With the completion of these projects sewerage service is now 

available to commercial or residential development, either existing or planned, within the 

eastern Salisbury Service Area without overloading the collection system. 

 

4.2.2 Fruitland 

The City of Fruitland owns and operates an advanced secondary BNR (biological 

nutrient removal) wastewater treatment plant on West Main Street along with the related 

sewerage collection system.  This wastewater treatment plant was placed in service in 

December of 2002 and is designed to ultimately serve a population of 10,000 people. 

Fruitland’s collection system is comprised of 8-inch, 10-inch, and 15-inch gravity 

sewers that flow to a pumping station at Clyde Avenue.  The Clyde Avenue Station is 

equipped with three centrifugal pumps, each having a capacity of 900 gpm (1.3 MGD), 

which pumps the sewage through a 10-inch force main directly to the fine screens at the 

treatment plant. 



 4-8 Revised September 28, 2010 

The northeast quadrant of the collection system is currently served by three pump 

stations with a fourth station under construction.  NE Pump Station #1 is located at 107 

East Cedar Lane and is a duplex submersible lift station rated at 500 gpm (0.72 MGD).  

NE Pump Station #3, currently under construction, is located at 607 St. Luke’s Road and 

is a duplex submersible lift station rated at 276 gpm (0.476 MGD).  The “Meadowbrook” 

Pump Station is located at 532 North Division Street and serves the Meadowbrook and 

Hunt Club South subdivisions.  This station is rated at 70 gpm (0.1 MGD) and is a duplex 

submersible lift station.  The “East Fields” Pump Station is located at 108A Nina Lane 

within the East Fields and Saddlebrook subdivisions located off East Main Street.  This 

lift station is of duplex submersible construction with a rated capacity of 143 gpm (0.2 

MGD). 

There are two submersible lift stations located in the southwest quadrant of the 

collection system.  Station #1 is a duplex unit located at Sharps Branch and Camden 

Avenue having a pumping capacity of 0.135 MGD.  Station #2 is a duplex unit located at 

Camden Avenue and Allen Cut-off Road having a pumping capacity of 0.124 MGD. 

The wastewater treatment plant is an advanced secondary BNR plant consisting of 

fine screening headworks followed by grit removal.  Wastewater flow from the collection 

system continues to one of two sequencing batch reactor (SBR) activated sludge tanks 

where treatment to remove BOD5, TSS, Total P, and Total N through biological 

processing transpires.  The effluent flow is decanted from the two SBR tanks to a post 

equalization tank from which flows are then metered in series to a traveling bridge filter, 

UV disinfection, and cascade aeration.  Final treated effluent discharges through a 21-

inch outfall pipe to the Wicomico River. 



 4-9 Revised September 28, 2010 

Biological solids are digested within an aerobic digester.  Digested solids are 

prepared for final disposal through covered drying beds, mechanical dewatering, or lime-

heat processing. 

The treatment plant currently has a MDE rated capacity of 0.8 MGD with the 

potential to be re-rated to 1.0 MGD in the future.  The facility is averaging about 99% 

reduction in the raw BOD loadings and 99% removal in the suspended solids content 

(TSS).  Total nitrogen concentrations in the effluent average below 3 mg/l which is the 

goal of upcoming enhanced nutrient removal (ENR) technology.  Total phosphorous 

concentrations have averaged l mg/l with a permit limit of 2 mg/l.  Future ENR standards 

shall require a limit of 0.3 mg/l which will necessitate additional treatment to obtain this 

goal. 

 Current domestic flows within the Fruitland Service Area are estimated to be 

approximately 670,000 GPD with peak flows up to about 800,000 GPD.  Based on 

current population projections and wastewater production, the estimated flows for the 

year 2020 are estimated to be 820,000 GPD. The flow is generated by approximately 

4,000 residents, retail shopping centers, several smaller commercial establishments, one 

industrial park, two schools, and other smaller public facilities. The present MDE rated 

capacity of 800,000 GPD at the wastewater treatment facility will be sufficient through 

2010, but the aforementioned 1.0 MGD upgrade will be necessary to accommodate 

anticipated growth in 2020.  

 



 4-10 Revised September 28, 2010 

4.2.3 Delmar 

 The Town of Delmar, both of the portions in Maryland and in Delaware, is served 

by a single sewage collection system that transports the wastewater flows to the treatment 

facility located on Connelly Mill Road in Maryland. 

The collection system consists of a network of sewers, varying in size from 8-inch 

to 18-inch, covering most of the incorporated area.  The existing collection system is 

considered adequate for sewage flows in the areas presently served, however the 

rehabilitation program should be continued to repair and replace portions of the over 50 

year old sewer lines for prevention of infiltration and inflow into the system. 

One main pumping station, located at Fifth St. & Pine St., receives the sewage 

from the gravity collection system serving the town center.  This pumping station, 

upgraded in 1995, is equipped with two centrifugal pumps, each with a capacity of 

approximately 1500 gpm (2.16 MGD). The Town Center’s total wastewater flow is 

conveyed through a 12-inch force main to the wastewater treatment plant.   

The collection system includes four other pump stations located at Holly Oak 

Trailer Park, Wood Creek residential community, State Line Plaza, and Connelly Mill 

Road. 

Construction was completed on the East Annexation sewer collection system 

serving U. S. Route 13 and Stage Road, south to the weigh station.  Service was also 

extended to the Wicomico County Visitors Center.  This system includes 8-inch & 10-

inch gravity sewer with pumping station at Route 54 and Stage Road and a regional 

station at Stage Road and U. S. Route 13.  The visitor center also has a pumping station 



 4-11 Revised September 28, 2010 

for conveyance to Connelly Road.  This collection system has the potential to expand in 

all directions as areas develop and are incorporated. 

The wastewater treatment facility, completed in 1988, consists of a screen tank, 

grit tank, control building with fully equipped lab, surge basin, aeration tank, pump 

building, secondary and tertiary clarifiers, sludge building, aerobic digesters, belt filter 

press, covered drying beds, chlorine contact tank, sulfur dioxide dechlorination system 

and outfall to Wood Creek (a tributary of the headwaters of the Wicomico River through 

Johnson's Pond).  The activated sludge facility is designated as Class 5SA and originally 

had a design capacity of 0.65 MGD with capability of handling peak flow up to 1.5 

MGD.  The wastewater treatment plant is currently being re-rated to a design capacity of 

0.85 MGD.  

Infiltration and inflow into the collection system continues to increase the flow 

above the plant capacity even following the recent extensive rehabilitation.  Although this 

results in excess treatment costs, it has not significantly affected the effluent quality.  The 

facility discharges effluent which remains in compliance with the National Pollutant 

Discharge Elimination System (NPDES) permit. 

Engineering studies are currently underway to determine the feasibility of 

extending the existing collection system into areas of proposed development.  Due to the 

topography of the area, lift stations or a major pumping station may be required to either 

raise the wastewater into gravity interceptor sewers or transport it directly to the 

treatment facility. 



 4-12 Revised September 28, 2010 

In view of the increasing demand for public sewer service and the potential 

development in the area surrounding the Town, consideration should be given to 

additional facilities planning prior to reaching the full capacity of the treatment plant. 

In the Delmar Service Area, urban development is confined to the expanding 

corporate town limits, including service to failing sewer areas and new development in a 

southerly direction along U. S. Route 13 and Bi-state Boulevard.  An increase in 

residential development is currently underway within this service area.  Additionally, 

commercial development has increased and will probably continue to increase along U.S. 

Route 13 and Stage Road north. 

Sewage service requirements for this service area have been satisfied through 

extensions of the existing collection system to the south and east of town.  Demands of 

sewerage service further south have also been recently served by new trunk sewers 

flowing directly to the wastewater treatment plant. 

It is estimated that current domestic flows approximate 550,000 GPD.  However, 

due to infiltration/inflow volumes, it is estimated that the average wastewater flows 

handled at the wastewater treatment plant reach about 700,000 GPD with peak flows as 

high as 1.5 MGD.  

Identification of infiltration and inflow sources and continuing rehabilitation of 

the collection system are currently a priority consideration.  This will enable the Town to 

service additional proposed development and to extend the system into areas being 

considered for annexation. 

The Delmar Wastewater Treatment Plant ENR upgrade began construction in 

June 2009. The upgrade was designed to reflect revised NPDES permit and TMDL 



 4-13 Revised September 28, 2010 

limitations.  Based on the ENR Draft Strategy documents and TMDL limitations, the 

plant upgrade will be designed with the goal of meeting a total nitrogen concentration 

limit of 3 mg/l and a total phosphorus concentration limit of 0.3 mg/l in the plant 

discharge at a flow of 0.85 MGD.  Current planning calls for the addition of denitrifying, 

continuous flow sand filters with automatic, chemistry based methanol addition after the 

existing tertiary clarifiers.  Under the same construction contract, headworks 

improvements including an influent screen and a new grit removal system will also be 

installed. 

Consideration should be given to extending the wastewater collection system to 

provide service to the several streets within the Town that are not presently served in 

addition to other areas of proposed development.  The Town should also consider 

continuing their efforts to rehabilitate deteriorated sections of the existing collection 

system.  This project would be of an ongoing nature. Currently the Town of Delmar is in 

discussions with Tidewater Utilities regarding the WWTP. 

 

4.2.4 Hebron 

Hebron received Federal and State assistance for construction of a wastewater 

collection and treatment system to serve the area within the corporate town limits in the 

1980’s. 

The system consists of a treatment facility, pumping stations and the related 

wastewater collection system.  This collection system serves the existing commercial and 

residential users within the corporate limits through 8-inch and 10-inch sewer service 

lines.  Treatment consists of stabilization lagoons with treated effluent discharged to 



 4-14 Revised September 28, 2010 

Rewastico Creek, downstream of Rewastico Pond. Lagoon effluent is chlorinated and 

dechlorinated prior to its discharge. 

The existing wastewater treatment system is designed to treat 101,000 gallons per 

day.  The average effluent flow per day for the years 2003 through 2006 was 56,284 

gallons per day, which represents 55.7 percent of capacity.  Currently, the waste water 

facilities serve 496 connections, which almost all connections are residential.  Based on 

the current capacity of their existing wastewater treatment plant, the Town is just capable 

of meeting the 2010 demand (100,000 gallons per day); however, expansions will be 

necessary to meet the projected 2020 demand of 120,000 gallons per day of treatment 

capacity.  

According to the Town’s Comprehensive Plan adopted in July of 2010, there are 

617 acres of undeveloped or under developed land within the existing Town limits, of 

which 552 acres are designated for residential land use and the remaining 65 acres for 

industrial / commercial uses.  The undeveloped / under developed acreage designated for 

residential use creates the potential for an additional 2,185 dwelling units upon build-out 

of the existing corporate limits.  Based on Maryland Department of the Environment 

standards, development of the potential dwelling units would create the demand for an 

additional 546,250 gallons per day of treatment capacity.  Currently, the Town is 

reviewing proposals to develop about 80 percent of the undeveloped land within its 

boundaries.  In addition to the residential component, there is a significant commercial 

use proposed that would total approximately 450,000 sq. ft. of floor area that would 

generate additional sewerage needs, which roughly translates to 90,000 gallons per day of 

treatment capacity (200 gallons per day per 1,000 square feet of gross floor area).  As 



 4-15 Revised September 28, 2010 

Hebron reaches build-out of the existing corporate boundary an additional 636,250 

gallons per day of treatment capacity is needed, which far exceeds the Town’s WWTP 

design capacity of 101,000 gallons per day in excess of six times the current per day 

treatment capacity.       

The Town’s Comprehensive Plan also projects the need to expand sewer service 

beyond the corporate boundary into the surrounding county through annexation.  

According to the Town’s Municipal Growth Element contained in the adopted 2009 

Town of Hebron Comprehensive Plan, the future growth area consists of 132 acres: 96 

acres have been designated as Mixed Use; 11 acres as Employment; 7 acres for Park; and 

18 acres Public/Semi-Public uses.  This future growth area could result in a minimum of 

an additional 336 residential units at build-out, as well as approximately 480,000 square 

feet of additional commercial uses.  The estimated sewer flow generated by this 

expansion would add another 180,000 gallons per day of wastewater treatment demand 

(84,000 GPD – residential and 96,000 GPD – commercial). 

The total projected sewerage flow that the current growth plans would generate is 

the sum of existing flow (56,284 GPD), planned development within the existing 

corporate boundary (636,250 GPD), and sewer extensions to properties beyond the Town 

boundary (180,000 GPD).  The total projected demand based on build-out of the existing 

corporate limits, as well as the future growth areas is 872,534 GPD, which is seven times 

greater than the existing treatment capacity of their existing facility. 

The Town of Hebron is currently studying its capital needs for the proposed 

growth along with funding and phasing possibilities.  However, most of the projected 

growth within the Town corporate limits is expected to take place within the next 10 



 4-16 Revised September 28, 2010 

years.  Facility expansion to serve lands beyond the Town boundary is also expected to 

occur within the next 20 years.  Facility planning is currently underway. 

            Overall, based on the Town’s desired growth, which is inconsistent with the 

Wicomico County Comprehensive Plan, the Town could potentially have a demand for 

sewer capacity that far exceeds the planned sewer system capacity. 

 

4.2.5 Sharptown 

The Town of Sharptown is served by a sanitary sewerage collection system and a 

secondary wastewater treatment facility.  The original collection system was constructed 

about 1936 with additional interceptor sewers and the secondary treatment plant being 

constructed about 1972. 

The collection system consists of an interceptor sewer along Water Street which 

receives the flow from the original collection system's two outfall sewers and transports it 

by gravity to a pumping station at the wastewater treatment facility on Little Water 

Street.  The collection system consists of pipes varying between 6-inch and 12-inch in 

diameter throughout the developed sections of the service area.  The pumping station is 

equipped with two centrifugal pumps, each with a 350 gpm capacity. 

Due to the age of sections within the collection system, considerable infiltration 

occurs throughout the system because of inadequate pipe joints in conjunction with a 

relatively high water table.  Except for the pipe joints, the collection system is in 

relatively good condition and the existing system is considered adequate for collection of 

flows within the currently served areas.  However, any extended demands for service 